
RUI182-21                        Stormwater Pollution Prevention Plan (SWPPP) 

NMR05J01F                                                         City of Ruidoso Downs and Village of Ruidoso WWTP 11/12/2018 

EPA Industrial SWPPP Template, June 26, 2015  i 

 
 
 
 
 

 

Stormwater Pollution Prevention Plan for: 

City of Ruidoso Downs and Village of Ruidoso 

Waste Water Treatment Plant 

26675 U.S. Highway 70 

Ruidoso Downs, NM 88346 

Phone: 575-378-8417 

SWPPP Contact: 

Village of Ruidoso 

Isaac Garcia 

313 Cree Meadows Loop 

Ruidoso, NM 88345 

Phone: 575-378-8417 

IsaacGarcia@ruidoso-nm.gov 

 

 

SWPPP Preparation Date: 

11/12/2018 

 
 
 
 

 
 

 



RUI182-21                        Stormwater Pollution Prevention Plan (SWPPP) 
[...]
4.4 Erosion and Sediment Control. ............................................................................... 12 

4.5 Employee Training.................................................................................................. 13 
4.6 Inspections and Assessments. ................................................................................. 13 

4.7 Monitoring. ............................................................................................................. 14 

SECTION 5: DOCUMENTATION TO SUPPORT ELIGIBILITY CONSIDERATIONS UNDER OTHER 
FEDERAL LAWS. .......................................................................................................................................... 15 

5.1 Documentation Regarding Endangered Species. .................................................... 15 

5.2 Documentation Regarding Historic Properties. ...................................................... 15 

SECTION 6: CORRECTIVE ACTIONS. ......................................................................................................... 16 
SECTION 7: SWPPP CERTIFICATION. ........................................................................................................ 17 
SECTION 8: SWPPP MODIFICATIONS. ....................................................................................................... 18 
SWPPP ATTACHMENTS .............................................................................................................................. 19 

Attachment A – General Location Map ................................................................................ 19 

Attachment B – Site Map ...................................................................................................... 19 
Attachment C – IPAC Species List ....................................................................................... 19 
Attachment D – EPA FONSI ................................................................................................ 19 

Attachment E – Additional MSGP Documents and Recordkeeping .................................... 19 
Attachment F – EPA Accepted NOI ..................................................................................... 19 
Attachment G – 2015 MSGP ................................................................................................ 19 

 



RUI182-21                        Stormwater Pollution Prevention Plan (SWPPP) 

NMR05J01F                                                         City of Ruidoso Downs and Village of Ruidoso WWTP 11/12/2018 

EPA Industrial SWPPP Template, June 26, 2015  1 

SECTION 1: FACILITY DESCRIPTION AND CONTACT 
INFORMATION. 

1.1 Facility Information. 

Facility Information 

Name of Facility: City of Ruidoso Downs and Village of Ruidoso WWTP (RWWTP)  

Street: 26675 U.S. Highway 70  

City: Ruidoso  State: NM  ZIP Code: 88436  

County or Similar Subdivision: Lincoln County  

NPDES ID (i.e., permit tracking number):  NMR05HR41                     (if covered under a previous permit) 

Primary Industrial Activity SIC code, and Sector and Subsector (2015 MSGP, Appendix D and Part 8): 
     4952, Sector T, T1      

Co-located Industrial Activity(s) SIC code(s), Sector(s) and Subsector(s) (2015 MSGP, Appendix D):
 None           

Latitude/Longitude  

Latitude: Longitude: 

33.359768º N (decimal degrees) 105.551973º W (decimal degrees) 

Method for determining latitude/longitude (check one): 

☐USGS topographic map (specify scale:   )  ☐GPS 

☐ Other (please specify):  Google Earth Pro    

Horizontal Reference Datum (check one): 

☐NAD 27        ☐NAD 83          ☐WGS 84 

Is the facility located in Indian country?                                                                     ☐Yes  ☐No 

If yes, name of Reservation, or if not part of a Reservation, indicate "not applicable."  

  

Are you considered a “federal operator” of the facility?  

Federal Operator – an entity that meets the definition of “operator” in this permit and is either any 
department, agency or instrumentality of the executive, legislative and judicial branches of the Federal 
government of the United States, or another entity, such as a private contractor, operating for any such 
department, agency, or instrumentality. 

                              ☐Yes  ☐No 

Estimated area of industrial activity at site exposed to stormwater:  13.2  (acres) 

  

X 

 

X 

 

X 

 

X 

 



RUI182-21                        Stormwater Pollution Prevention Plan (SWPPP) 

NMR05J01F                                                         City of Ruidoso Downs and Village of Ruidoso WWTP 11/12/2018 

EPA Industrial SWPPP Template, June 26, 2015  2 

Discharge Information 

Does this facility discharge stormwater into a municipal separate storm sewer system 

(MS4)?                   ☐Yes              ☐No 

If yes, name of MS4 operator:             

Name(s) of surface water(s) that receive stormwater from your facility:  

Rio Ruidoso and then into the Rio Hondo  lan 

  

Does this facility discharge industrial stormwater directly into any segment of an “impaired water” (see 

definition in 2015 MSGP, Appendix A)?            ☐Yes              ☐No 

If Yes, identify name of the impaired water(s) (and segment(s), if applicable): Rio Ruidoso (Rio Bonito to 
US Highway 70) NM-2208_20 (formerly NM-PR8-40000)  

      Identify the pollutant(s) causing the impairment(s): Total Phosphorus (TP), Total Nitrogen (TN),  

E. coli. and Turbidity  E    

Which of the identified pollutants may be present in industrial stormwater discharges from this 
facility? None  

      Has a Total Maximum Daily Load (TMDL) been completed for any of the identified pollutants? If yes, 
please list the TMDL pollutants: Total Phosphorus, Total Nitrogen, E. coli, and Turbidity  

Does this facility discharge industrial stormwater into a receiving water designated as a Tier 2, Tier 2.5 or 

Tier 3 water (see definitions in 2015 MSGP, Appendix A)?     ☐Yes               ☐No 

Are any of your stormwater discharges subject to effluent limitation guidelines (ELGs) (2015 MSGP 

Table 1-1)?                            ☐Yes               ☐No 

If Yes, which guidelines apply?   

  

X 

 

X 

 

X 

 

X 

 



RUI182-21                        Stormwater Pollution Prevention Plan (SWPPP) 

NMR05J01F                                                         City of Ruidoso Downs and Village of Ruidoso WWTP 11/12/2018 

EPA Industrial SWPPP Template, June 26, 2015  3 

1.2 Contact Information/Responsible Parties. 

Facility Operator(s): 

  Name: Village of Ruidoso         

  Address: 26675 U.S. Highway 70        

  City, State, Zip Code: Ruidoso, NM 88436       

  Telephone Number: (575) 378-8417        

  Email address: IssacGarcia@ruidoso-nm.gov       

  Fax number: (575) 378-9143         

 
Facility Owner(s): 

  Name: Village of Ruidoso         

  Address: 313 Cree Meadows Drive        

  City, State, Zip Code: Ruidoso, NM 88435       

  Telephone Number: (575) 378-8417       

  Email address: IsaacGarcia@ruidoso-nm.gov       

  Fax number: (575) 378-9143         

 
SWPPP Contact(s): 

 SWPPP Contact Name (Primary): Isaac Garcia, WWTP Director      

  Telephone number: (575) 378-8417        

  Email address: IsaacGarcia@ruidoso-nm.gov       

  Fax number: (575) 378-9143         

 SWPPP Contact Name (Backup): Joel Rowland        

  Telephone number: (575) 378-8417        

  Email address: JoelRowland@ruidoso-nm.gov       

  Fax number: (575) 378-9143         

1.3 Stormwater Pollution Prevention Team. 

Staff Names Individual Responsibilities 

Isaac Garcia Waste Water Treatment Plant Director, Pollution Prevention Team Leader 

Joel Rowland Plant Operator 

David Denney Plant Employee 

  

  

  

  

  

  

  



RUI182-21                        Stormwater Pollution Prevention Plan (SWPPP) 

NMR05J01F                                                         City of Ruidoso Downs and Village of Ruidoso WWTP 11/12/2018 

EPA Industrial SWPPP Template, June 26, 2015  4 

1.4 Site Description. 

The City of Ruidoso Downs and Village of Ruidoso WWTP, which has a peak month average day design 
flow of 2.7 MGD (1.9 MGD for an annual average day flow) serving a total population of 10,844 that 
includes the Village of Ruidoso and the City of Ruidoso Downs. The facility put into service in April 2011 
provides advanced level of treatment utilizing membrane bioreactors. Effluent is disinfected with ultra violet 
system before being discharged to the Rio Ruidoso, thence to the Rio Hondo, thence to the Pecos River of 
the Pecos River Basin). Part of the effluent is used as wash water for the facility and to clean the 
membranes. Sewage sludge is processed onsite and placed in bags/containers for sale/give away for land 
application. 

1.5 General Location Map. 

 

The general location map for this facility can be found in Attachment A. 

 

1.6 Site Map. 

 
The site map for this facility can be found in Attachment B. 

 
 

  



RUI182-21                        Stormwater Pollution Prevention Plan (SWPPP) 

NMR05J01F                                                         City of Ruidoso Downs and Village of Ruidoso WWTP 11/12/2018 

EPA Industrial SWPPP Template, June 26, 2015  5 

SECTION 2: POTENTIAL POLLUTANT SOURCES. 
 

2.1 Potential Pollutants Associated with Industrial Activity. 

Industrial Activity Associated Pollutants 

Equipment Maintenance Lubrication Oils and Solvents 

Equipment and Generator Fueling Diesel Fuel 

Grit/Screening Pathogens 

Sludge Drying Beds Pathogens 

Alum Tank Alum 

Micro C Tank Micro C 

  

  

  

  
 

2.2 Spills and Leaks. 

Areas of Site Where Potential Spills/Leaks Could Occur 

Location Discharge Points 

MBR & Office Building 5: 18” SD and 6: 18” SD 

Secondary Treatment Structure 5: 18” SD 

Alum Storage 5: 18” SD 

MBR Backup Diesel Generator – 1667 Gal Storage 4: 42” SD 

Operations and Maintenance Building 4: 42” SD 

Equalization Basin & Clarifiers 3: Sheet flow and 4: 42” SD 

Entrance Works 3: Sheet flow 

Elec. Building, Diesel Generator (500 Gal), and old screw pumps 3:Sheet flow 

Influent Lift Station, and old screw pumps 1: 18” SD; 2: 18” SD 

Methane Tank 3: Sheet flow 

Sludge Thickening Building – Oil Storage and Waste Materials 6: 18” SD; 7: 42” SD; 8:18” SD 

Dry Sludge Stockpile area Returns to plant 

500 Gallon diesel fuel tank 7: 42” SD 

UV Structure and Diesel Generator (70 Gal) 7: Sheet Flow 

  
 

Description of Past Spills/Leaks 
Date Description Discharge Points 

12/13/2016 Hydrochloric Acid Container Punctured in MBR building, 
leaked out door to south pad, remediated same day. 

6: 18” SD 

   
  



RUI182-21                        Stormwater Pollution Prevention Plan (SWPPP) 

NMR05J01F                                                         City of Ruidoso Downs and Village of Ruidoso WWTP 11/12/2018 

EPA Industrial SWPPP Template, June 26, 2015  6 

2.3. Non-Stormwater Discharges for all sectors 

 2.3.1 Allowable Non-Stormwater Discharges for all Sectors of Industrial 
Activity: 

From Attachment E EPA MSGP Section: 1.1.3.1 Allowable Non-Stormwater Discharges for all Sectors of Industrial 

Activity: 

• Discharges from emergency/unplanned fire-fighting activities; 
• Fire hydrant flushing’s; 
• Potable water, including water line flushing’s; 
• Uncontaminated condensate from air conditioners, coolers/chillers, and other compressors and from 

the outside storage of refrigerated gases or liquids; 
• Irrigation drainage 
• Landscape watering provided all pesticides, herbicides, and fertilizers have been applied in accordance 

with the approved labeling. 
• Pavement wash waters where no detergents or hazardous cleaning products are used (e.g., bleach, 

hydrofluoric acid, muriatic acid, sodium hydroxide, nonylphenols), and the wash waters do not come 
into contact with oil and grease deposits, sources of pollutants associated with industrial activities (see 
Part 5.2.3), or any other toxic or hazardous materials, unless residues are first cleaned up using dry 
clean-up methods (e.g., applying absorbent materials and sweeping, using hydrophobic mops/rags) 
and you have implemented appropriate control measures to minimize discharges of mobilized solids 
and other pollutants (e.g., filtration, detention; settlement); 

• Routine external building wash-down / power wash water that does not use detergents or hazardous 
cleaning products (e.g., those containing bleach, hydrofluoric acid, muriatic acid, sodium hydroxide, 
and nonylphenols).  

• Uncontaminated ground water or spring water; 
• Foundation or footing drains where flows are not contaminated with process materials. 
• Incidental windblown mist from cooling towers that collects on rooftops or adjacent portions of your 

facility, but not intentional discharges from the cooling tower (e.g., “piped” cooling tower blowdown; 
drains). 

  



RUI182-21                        Stormwater Pollution Prevention Plan (SWPPP) 

NMR05J01F                                                         City of Ruidoso Downs and Village of Ruidoso WWTP 11/12/2018 

EPA Industrial SWPPP Template, June 26, 2015  7 

2.4 Unauthorized Non-stormwater Discharges Documentation. 

Description of this facility’s unauthorized non-stormwater discharge evaluation: 

 Date of evaluation: 10/09/18 

 Description of the evaluation criteria used: Visual Inspection conducted by, Plant Manager, Isaac 
Garcia and Molzen Corbin employees Derek Belka and Reynold Durden. The entire site was 
walked on foot, and operations were discussed in detail including potential spill and non-
stormwater discharges.  

 List of the drainage points that were directly observed during the evaluation:  
o All inlets and outfalls of site observed during the site walk through.      

 Different types of non-stormwater discharges(s) and source locations: 

 None Noted             
  

 Action(s) taken, such as a list of control measures used to eliminate unauthorized discharge(s), or 
documentation that a separate NPDES permit was obtained. For example, a floor drain was 
sealed, a sink drain was re-routed to the sanitary sewer or an NPDES permit application was 
submitted for an unauthorized cooling water discharge:  

o No action was required.           

2.5 Salt Storage. 

There are no storage piles containing salt on the facility. 

 

2.6 Sampling Data Summary. 

Previous stormwater sampling data was not required, therefore therefor no data is available. 



RUI182-21                        Stormwater Pollution Prevention Plan (SWPPP) 

NMR05J01F                                                         City of Ruidoso Downs and Village of Ruidoso WWTP 11/12/2018 

EPA Industrial SWPPP Template, June 26, 2015  8 

SECTION 3: STORMWATER CONTROL MEASURES. 

3.1 Non-numeric Technology-based Effluent Limits (BPT/BAT/BCT) 

3.1.1 Minimize Exposure:  

Most of the facility structures are covered from stormwater exposure. The runoff from buildings is directed 
to various inlets around the site, and outfalls are protected with rip rap. All outfalls are at the south side of 
the plant site. The runoff from the grit and screening area was recently curbed to reduce flow in and out of 
the area. Dumpsters that receive screenings are cleaned and exchanged for new ones when or if, leaks are 
detected. The MBR emergency generator has internal diesel fuel storage of 1667 gallons that is double 
walled and covered from stormwater exposure. The electrical building backup generator has 500 gallon 
diesel fuel that is double walled and is covered. The UV backup generator has a 70 gallon tank that is 
double walled and covered. The 500 Gallon Equipment fuel tank is double walled and located within 
secondary containment. Used oil prepared for recycling is stored in 55 Gallon drums and is in a covered 
secondary containment tub. The dry sludge stockpile area drains back to the plant.  

3.1.2 Good Housekeeping. 

 Equipment will be maintained in clean condition without excessive amounts of oil and grease 